



Material and Engineering Laboratory

# TEST REPORT



REPORT NO. TV-19-00561  
PAGE NO. 1 OF 1  
DATE: Mar. 21, 2019

Magnus Pro International  
505 USA Pkwy, McCarran, Nevada, United States

Product Name Magnus Pro OPTIMUM  
Product Submitted By SGS LABORATORY SERVICES (M)  
Date of Sample Received Feb. 21, 2019  
Date of Testing Feb. 21, 2019~Mar. 21, 2019  
Remark 1.The information mentioned in the above section is provided by Client  
(Exclude Date of Sample)Received and Date of Testing)  
2.The following report content marks # is provided by Client

=====  
Test Result:

Test Item	Test Method	Result
Resistance to Heat (80°C · 16 days)	Supplied by Applicant(Note)	No effect

Note : Put the sample into heat oven, set the temperature at 80°C until 16 days to examine any appearance change on surface.

----- oOo -----

The required specification(s) offered in this test report is/are for reference only.  
The conformity judgment is at the Applicant's final verdict.